All-4 Renovation Plan of Sewage Treatment Plants






JAPAN INTERNATIONAL COOPERATION AGENCY (JICA)

PARANA STATE SANITATION COMPANY (SANEPAR)

PROJECT
FOR
IMPROVEMENT OF OPERATION AND MAINTENANCE
OF
WATER SUPPLY AND SEWERAGE SYSTEMS
IN
PARANA STATE

RENOVATION PLAN OF SEWAGE TREATMENT PLANTS

September 2013

JAPAN INTERNATIONAL COOPERATION AGENCY
(JICA)

NIHON SUIDO CONSULTANTS Co,, Ltd






1. Basic Survey
1.1 Current condition of sewerage system

According to the census by IBGE, the population of Critiba in 2010 is 1,746,896. The
increase rate of the population from 2000 to 2010 dropped to circa 10% while that until 2000
was high like more than 20%. According to SANEPAR, the water service rate has be 100%
[...]
Additional capability(m3/] 0 0 0 0 0 0 0 0
Total capacity(m3/d) 3,100 3,100 3,100 3,100 3,100 3,100 3,100 3,100
Qmax(m3/d) 10,000 0 0 0 0 0 0 0
Qave.(m3/d) 2,400 0 0 0 0 0 0 0
(Pontal do parana [Existing capacity(m3/d) 12,100 12,100 12,100 12,100 12,100 12,100 12,100 12,100
Additional capability(m3/] 0 0 0 0 0 0 0 12,100
Total capacity(m3/d) 12,100 12,100 12,100 12,100 12,100 12,100 12,100 24,200
Qmax(m3/d) 60,400 0 0 0 0 0 0 0
Qave.(m3/d) 18,800 0 0 0 0 0 0 0
Coastal Total Existing capacity(m3/d) 54,700 54,700 54,700 54,700 54,700 54,700 54,700 54,700
Additional capability(m3/] 0 0 0 0 0 0 0 36,300
Total capacity(m3/d) 54,700 54,700 54,700 54,700 54,700 54,700 54,700 91,000
Qmax(m3/d) 791,500| 740,600f 803,700 850,600| 879,300| 907,400 929,400| 951,300
Qave.(m3/d) 466,200 448,700 487,700/ 526,000/ 549,100f 573,000 593,500| 613,800
Total Existing capacity(m3/d) 363,610] 363,610] 460,410| 654,010/ 654,010) 687,310| 687,310 687,310
Additional capability(m3/] 0 96,800] 193,700 0 33,300 0 0 48,570
Total capacity(m3/d) 363,610] 460,410] 654,010 654,010 687,310) 687,310| 687,310 735,680
X1| | is STP out of the target of the master-plan. The values are based on questioner.

%2 Red letters shows the insufficiency against the average daily flow.




3.2.2 Design effluent loading

Fig. 3.2.1 shows the design sewage flow and effluent pollutant loading calculated by influent pollutant concentration and removal rate, which

means that the present treatment process is supposed to be continuously used in the future. Table 3.2.2 shows the result of calculation.

90,000,000 4500000
§ 80,000,000 O Influent quantity - 4000000 —~
270,000,000 - 3500000 &
~
£ 60,000,000 - 3000000 ¥
< =
£ 50,000,000 - 2500000
€ H BOD | 2
S 40,000,000 mss 2000000 ‘g,
T - -
« 30,000,000 1500000 3
[*]
é’ 20,000,000 1000000 2
£ 10,000,000 :_[ljt 500000
0 W om e
O ® ¥ © N & ® [} S = 0w c
2] 2 s8c m ¢ & 5 LEs
At present g¥cg 234565 © 5§ § 2 £5¢8
%) S XO©" & ¢ o g <
© ©&® § T o © @9
(6]

90,000,000

580,000,000

o
70,000,000
)

60,000,000

£50,000,000

£40,000,000

BOD
SS

| Olnfluent quantity |

~ 4000
- 3500
3000
2500
- 2000

T
+£30,000,000

$20,000,000

=10,000,000

=}
i

0

(MSao Jorge

Quiteria

@sSanta
®@)CIC Xisto

@Atuba Sul

BFaz Rio

Grande

®Padilha Sul

1500

@Belem

(®Guaraquecaba

(iDMatinhos

©@Guaratuba

(@Morretes

@Pontal do
parana

1000

| N1
0

4500000

000
©
000 g
000 &
000
S
000w
oo
000 8
2
0002
00

In 2043

Fig.3.2.1 Design sewage flow and effluent pollutant loading in the case when the present treatment process is used in the future

Table 3.2.2 Effluent pollutant loading in 2043 when the present treatment process is continuously used in the future

STP Sao Jorge | @Santa Quiteria I ®CIC Xisto @Atuba Sul G)Faz Rio Grande___| ©Padilha Sul T @Belem I ®Guaraquecaba I ©Guaratuba | (@Matinhos | {Morretes [___Pontal do parana
FlowTate e mseend 16 10oma/d]  2.227€+03| 62.600m3/d]  2.285+04108,400m3/d]  3.957E+04[169.500m3ia] 61876 +04] 18200m3id] 6.643E+03] 43.900m3/d] 16026 +04[229.400m3a]  8.373E+04[ 3100m3d]|  11326+03] 30,300mas]  1.106E+04] 30,300ma/]  1106E+0] 3,100m3/d]  1.1326+03[24.200masd]  8.833E+03]
quality _[removal rate (%) uality removal rate (%] quality _Jremoval rate (%)| _quality femoval rate (%] _quality _Femoval rate (% uality emoval rate (%] uality removal rate (%j quality _removal rate (% uality removal rate ("/_n] quality _fremoval rate (%) ualif emoval rate (%) quality |removal rate (%)
@influent quality BOD 236.0 - 217.0 - 249.0] - 193.0] - 402.0 - 349.0 - 238.0 - 105.0 - 1.6] - 37.6) - 62.4] - 44.6) -
(mg/L) SS 197.0] - 147.0] 176.0] - 136.0] 363.0] 200.0] - 188.0} 118.0} 113.0] 63.4} 715 - 616
CoD 424.0 - 366.0) - 474.0 - 377.0 - 563.0 - 591.0 - 429.0 - 182.0 - 134.0] - 56.6) - 106.0] - 75.1] -
quality (D-2)1D quality (D) | quality (D-2)1D ualit (D-@)[D quality (@D-2)(D | quality (D-2)ID quality ®-)D quality (D-2)[D quality (@D-@)D | quality (D-2)1D quality (D)1 quality D-2)/D
(@UASB outlet (mg/L) BOD 54.3 77.0% 58.8 72.9% 93.8 2.3% 6.8] 60.2% 748 81.4Y 111.0] 68.2% - - 100.0% 00.09 00.0% 00.0% 100.0% |
SS 78.0] 0.4 69.0 53.1 125.0 9.0% 7.5] 35.7% 91.0] 74.9¢ 82.0 59.0% 100.0% 00.0 00.0% 00.0% 100.0%
CoD 149.0] 4.9¢ 166.0} 54.6% 282.0] 0.5% 184.0] 51.2% 175.0] 68.9% 261.0] 55.8% - - 100.0% 00.0% 00.0% 00.0% 1000% |
quality @)@ quality @-3)@ quality @)@ quality | (@-3)@ | quality @32 | quality @)@ quality @3)@ uali @-3)@ uality @3 quality @3 quality | (2-3)@ | quality @)@
(@Effluent quality BOD 38.9] 8.4% 61.5] -4.6% 57.7] 8.5% 56.9] 5.9 30.6] 59.1% 75.9] 31.6% 6.9] - 2.0| - 5.2| - 19.8] - 18.9] - 22.1] -
(mg/L) SS 48.3] 8.1% 63.0} 8.7% 223 2.2% 64.0} 6.9% 30.6 66.4% 21.7] 73.5% 1.9 - 7.7] 5.3] 28.1) - 30.6 - 255
Ccob 117.0] 1.5% 146.0} 12.0% 131.0] 53.5% 147.0] 0.1% 79.6 54.5% 168.0] 35.6% 218 - 46.6] - 7.2] - 46.3] - 33.8] - 524 -
quality (D-B)D quality (@©-®)D quality (D-@)D quality (@-@)MD quality D-B)/D quality (D-B)D quality (D-B)/@ quality (@-B)D quality (@©-Q)D quality (D-@)@ quality (D-B)/D quality (@D-®)D
Total removal rate BOD - 83.! - 71.7% - 76.8% - 70.5% - 92.4% - 78.3% - 97.. - 79.0% - 64.8% - 47.3% - 69.7% - 50.4%
SS - 75.} 57.1% 87 52.9% - 91.6% 89.2% 99. 68.1% 68.8% 55.7% 57.2% 58.6%
CoD - 72. - 60.1% - 72 - 61.0% - 85.9% - 71.6% - 94. - 74.4% - 57.3% - 18.2% - 68.1% - 30.2%
quality loading ualit loading quality loading uality loadin ualit loading quality loadin uali loading quality | loading quality | loading quality loadin uali loading uali loading
Annual effluent loading| BOD 38.9 86,630 61.5] 1,405,214 57.7 2,282,958 56.9] 3,520,289 30.6} 203,276 75.9 1,216,222 6.9] 577,744 2.0| 24,904 5.2| 278,712 19.8] 218,988 18.9] 21,395 22.1] 195,209
(kg) SS 48.3) 107,564 63.0] 1,439,487] 22.3 882,322 64.0 3,959,552 30.6 203,276 217 347,721 1.9 159,089 7.7) 42,676 5.3 390,418 28.1] 310,786 30.6 34,639 255 225242
Ccob 117.0] 260,559 146.0] 3,335,954 131.0] 5,183,146 147.0] 9,094,596 79.6 528,783] 168.0] 2,692,032 218 1,825,336 6.6) 52,751 7.2] 632,632 46.3] 512,078 338 38,262 524 462,849




As shown in the figure and table, the effluent pollutant loading in Santa Quiteria, CIC Xist,

Atuba Sul increases remarkably due to increase of influent quantity and low removal rate of

pollutant. In Belen STP, increase of the loading is not serious in spite of increase of influent

quantity; it is because removal rate of pollutant is high.

3.2.3 Review of the treatment process

As shown in the estimation of design effluent loading, further increase of the loading from

CMA into the Rio lguacu is expected. Therefore, aerobic treatment process of which pollutant

removal rate is high is recommended to adopt on the occasion of renovation of STPs.

3.3 Design factors

3.3.1 Design sewage flow

Table 3.3.1 shows the design sewage flow and influent quality and Table 3.3.2 shows the

pollutant removal rate by treatment process. The present values are used for both the quality and

removal rate in the tables.

Table 3.3.1 Design flow rate and influent quality in 2034

(DSao Jorge | @Santa Quiteria| @CIC Xisto @Atuba Sul | ®Faz Rio Grande | ®Padilha Sul (@Belem
Ave.Inf.Quantity 6,100m3/d 62,600m3/d|  108,400m3/d|  169,500m3/d 18,200m3/d 43,900m3/d]  229,400m3/d
Influent Water Ouality | 222 240 220 250 200 410 350 240
! (o/L) Quality=sg 200 150 180 140 370 200 190
9 COD 430 370 480 380 570 600 430
(®Guaraguecaba| (©@Guaratuba (iDMatinhos (DMorretes _ [(2Pontal do parana
Ave.Inf.Quantity 3,100m3/d 30,300m3/d 30,300m3/d 3,100m3/d 24,200m3/d
Influent Water Quality BSSD 58 128 ‘7‘8 ;g 38
(mg/L) coD 190 140 60 110 80
Table 3.3.2 Pollutant removal rate by treatment process
BOD SS COoD
UASB Inf.Water Qualityx70% Inf.Water Qualityx50% Inf.Water Qualityx57%
DAF UASB Outx17% UASB Outx25% UASB Outx18%
Lagoon(Aerabic) UASB Outx73% UASB Outx84% UASB Outx67%
Lagoon(Anaerobic) UASB Outx10% UASB Outx64% UASB Outx23%

oD

Inf.Water Qualityx97%

Inf.Water Qualityx99%

Inf.Water Qualityx95%

UASB+Settling Tank

Inf.Water Qualityx74%

Inf.Water Qualityx63%

Inf.Water Qualityx71%

: Actual data in STPs in SANEPAR

3.3.1.1 Aerobic treatment processes and design factors

Organic pollutants, i.e. BOD and COD are regarded as the

target water quality in



consideration of effluent quality level required. Conventional activated sludge process is
basically planned to adopt for sewage treatment in consideration of effective utilization of
UASB tanks. Design factors of the treatment facilities are set as shown in Table 3.3.3.

Table 3.3.3 Design factors for conventional activated sludge process

Factor Unit Value in Design Manual Values adopted

Surface loading in 25~70

372
first settling tank m/m*day (separate sewer) S0

HRT in reaction tank hour 6~8 6

Surface loading in
second settling tank

m*/m°-day 20~30 20

The removal rate for each pollutant is set as shown in Table 3.3.4.

Table 3.3.4 Removal rate for each pollutant (conventional activated sludge process)

Process BOD SS COD
Primary treatment 40 50 40
Secondary treatment 92,5 92.5 80
Total 95.5 96.3 88.0
(:%)

3.3.1.2 Evaluation of treatment capacity of existing treatment facilities

Table 3.3.5 shows the treatment capacity when the existing UASB tanks are converted to
primary settling tank, reaction tank and secondary settling tank of conventional activated sludge
(CAS) process.

Table 3.3.5 Treatment capacity in the case of conversion of UASB tanks to CAS

STP Width Length Depth Water syrface Volusme
(m) (m) (m) (m%) ()
Santa Quiteria 21.0 21.0 4.5 441 1,985
CIC Xist 20.0 20.0 4.6 400 1,840
Atuba Sul 21.0 21.0 4.5 441 1,985
(: per tank)

Table 3.3.6 shows the number of tank required in the case of conversion to CAS based on
the tank volume indicated in Table 3.3.5. Number of tank for the conversion is insufficient in
every STP as shown in the table. It means that shortage of site area is obvious for the conversion




of UASB tanks to CAS process.

Table 3.3.6 Number of tank required for the conversion to CAS

Influent Primar Secondar
STP quantity 1mary Reaction tank . y Insufficiency
3 settling tank settling tank
(m°/day)
Santa Quiteria 66,600 3 9 8 12
CIC Xist 108,900 5 15 14 21
Atuba Sul 169,400 8 21 19 24

3.3.1.3 Membrane biological reactor (MBR) process and its design factors

The MBR process is designed to be operated by constant flow rate; consequently
equalization tank is commonly constructed. Even though because the operation of MBR against
fluctuation of flow rate is its weak point, the CAS process will be used as far as site area permit
and the combination use of CAS and MBR is proposed.

Fig. 3.3.1 shows the comparison of both treatment processes. Table 3.3.7 shows the design
factors, Table 3.3.8 shows design influent and effluent quality and removal rate and Table 3.3.9
shows the number of tanks required in the combination use of both processes.

Inflow =¥ o | — -— —I Outflow
Gritremoval |~ 1_
. Secondary
Primary Reaction tank settling tank Disinfection
settling tank
Returnsludge L Sludge
»| treatment
CAS Process
Circulatior \
Pump
Inflow =*  Grit removal » Outflow
[
Membrane
Equalization tank Reaction tank
Sludge

Ll
treatment

MBR Process

Fig.3.3.1 Comparison of CAS and MBR process



Table 3.3.7 Design factors

Parameter Unit | Value in the Manual Value adopted
HRT Anaerobic tank 3 3
. . - hours
in reaction tank | Aerobic tank 3 3

Table 3.3.8 Design influent and effluent quality and removal rate

BOD SS Total nitrogen
Influent (mg/L) 200 200 35
Effluent (mg/L) 2.0 1.0 10
Removal rate (%) 99.0 99.5 71.4
* Influent and effluent quality and the removal rate is the standard value.
Table 3.3.9 Number of tanks required in the combination use of both processes
Total Capacity in each Primary . Secondary
STP ) ] Reaction tank ]
capacity process settling tank settling tank
o CAS | 16,000 1 2 2
Santa Quiteria | 66,600
MBR | 50.600 - 5 -
i CAS | 42,400 2 6 5
CIC Xist 108,900
MBR | 66,500 - 9 -
CAS | 32,000 2 4 4
Atuba Sul 169,400
MBR | 137,400 - 17 -




3.3.1.4 Layout planning of 3 STPs
The layout planning of Santa Quiteria, CIC Xist and Atuba Sul STP in combination use of

CAS and MBR process is shown in Fig. 3.3.2, Fig. 3.3.3 and Fig. 3.3.4 respectively.
- ; - ._

H

Reactor

ol BT
Primary
Settlin

L Primary
WERde Settling
b Tank

. N
Wi‘l'lgl'l'\‘l‘\‘l' -

il

G0 D2 WD T EX0% ~ BE/HSTD
LY our-Tusghs oF rcersno
RS

\ PL
e s e s
ety py

s

\\ ol
“"-'-L-&r’mum PARANASANY
e CETEY P

\ i
Fig. 3.3.3 Layout planning in CIC Xist STP



Fig. 3.3.4 Layout planning in Atuba Sul STP

3.3.2 Estimation of sludge volume generated
3.3.2.1 Estimation of sludge volume in present treatment process
(1) Estimation of waste sludge volume is based on removed SS volume and conversion of
dissolved BOD to SS or autolysis is premised to be excluded.
Sludge volume from UASB (dry solid ton/day) =
Design influent quantity * SS removal rate of SS in UASB * 10°®
Waste sludge volume (dry solid ton/day) =
Design influent quantity * {design inflow SS Conc. * (1-SS removal rate in UASB) * SS
removal rate in FAD or Lagoon} * 10°®
(2) Design influent SS concentration in each STP is as shown in Table 3.3.1. Treatment capacity
of sludge treatment facilities is estimated based on the design influent quality with 20% of
surplus by circulating water from sludge treatment process.
(3) SS removal rate in UASB is set at 50%, the actual average value.
(4) Other SS removal rate is as shown in Table 3.3.2.
(5) Concentration and recovery rate of every kinds of sludge is as shown in Table 3.3.10 below.



Table 3.3.10 Concentration and recovery rate of every kinds of sludge

Sludge Value Remark
Sludge generation rate by removed SS 75% OD process
Thickened sludge concentration in £ 50 Based on actual average value in
UASB SANEPAR
Waste sludge concentration 5.5% ditto
Water content of dehydrated sludge 77.1% ditto

The result of estimation of sludge volume is shown in Table 3.3.11.




Table 3.3.11 Result of estimation of sludge volume

STP @Santa (®Faz Rio

Sludge volume (DSao Jorge Quiteria @CIC Xisto (@Atuba Sul Grande (®Padilha Sul (DBelem (®Guaraguecaba | @Guaratuba (0)Matinhos Morretes

(m3/day) 3,622 35,757 33,851 86,149 6,808 24,071 90,236 738 6,065 6,903 2,445
(2)Design SS conc. (mg/l) 236 176 211 163 436 240 226 142 136 76 86
(@SS removal rate in UASB (%) 60.4% 53.1% 29.0% 35.7% 74.9% 59.0% 0.0% 52.0% 52.0% 52.0% 52.0%
@Design effluent Ss conc. (me/l) 48.3 63 22.3 64 30.6 21.7 1.9 37.7 35.3 28.1 30.6
5Thickened sludge conc. in UASB

(%) 7.1% 4.4% 5.0% 5.8% 7.9% 6.1% 1.0% 6.0% 6.0% 6.0% 6.0%
(®Waste sludge conc. (%) 7.1% 4.4% 5.0% 5.8% 0.8% 0.8% 2.7% 0.8% 0.8% 0.8% 0.8%
'DSTudge volume in UASB

=Dx@x(@)/1086 (t-Ds/day) 0.5 3.3 2.1 5.0 2.2 3.4 0.0 0.1 0.4 0.3 0.1
8)Wastesludge =
Dx (@-®) /10°-@ (t-Ds/day) 0.2 0.7 43 3.5 0.5 1.8 20.2 0.0 0.2 0.1 0.0
a Moisture content of dehydrated
sludge 50.0% 81.1% 79.6% 80.0% 82.5% 74.9% 85.2% 75.0% 75.0% 75.0% 75.0%
9)Dehydrated sludge =
(D+®)/(100-a)x100 (m*/day) 14 21.4 313 42.6 15.8 20.9 136.6 0.3 2.4 13 0.5
IDPrimary sludge = (D/®

(m*-WB/day) 7 77 42 86 28 56 0 1 7 5 2
12Waste sludge = ®,/©®

(m3—WB/day) 2 16 86 61 67 231 749 3 23 7 3
19Sludge volume generated = Q)+
® (m3—WB/day) 10 93 128 147 95 287 749 4 30 12 5
Average influent SS conc. 197 147 176 136 363 200 188 118 113 63 72
Scale factor regarding circulation
water 1.2 1.2 1.2 1.2 1.2 1.2 1.2 1.2 1.2 1.2 1.2
Design sludge volume in a month
(m3/M) 296 2,874 3,966 4,554 2,953 8,892 23,218 115 926 365 158
Design dehydrated sludge volume
(m3/M) 42 663 971 1,322 489 649 4,236 10 76 41 17
Actual sludge volume (m3/M) 84 863 277 1,279 280 1,146 13,574
Actual dehydrated sludge volume
(m3/M) 61 207 42 416 47 317 2,912




3.3.2.2 Estimation of sludge volume generated in aerobic treatment process
(1) Estimation of waste sludge volume is based on removed SS volume and conversion of
dissolved BOD to SS or autolysis is premised to be excluded.
Sludge volume from UASB (dry solid ton/day) =

Design influent quantity * SS removal rate of SS in UASB * 10
Waste sludge volume (dry solid ton/day) =

Design influent quantity * {design inflow SS Conc. * (1-SS removal rate in UASB) * SS